REPAIR PARTS FOR 45-0365 - PUSH SPIKE AERATOR
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Use this spike disk assembly for ordering parts if
your unit has two spacers on each end.
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REF |QTY| PART NO |DESCRIPTION REF |QTY| PART NO |DESCRIPTION

1 1 24719 |Frame Tray 11 2 46497 |Spacer, 1.2" Long

2 5 24332 | Spike Disk 11A | 4 23368 |Spacer, .75" Long

3 1 24720 |Axle 12 | 4 [R19212113|Washer

4 2 24369 |Endplate 13 | 4 47141M | Wingnut, M6

5 2 47925 | Straight Handle Tube 14 4 45039M | Carriage Bolt, M6 x 40

6 2 47926 |Foot Tube 15 8 43182M |Hex Bolt, M8 x 20

7 1 47924 Upper Handle Tube 16 8 47810M [ Nylock Nut, M8

8 7 | 741-0249 |Flanged Bearing 17 | 4 | 1509-90M |Hex Bolt, M6 x 30

9 4 46523 | Spacer, 2.67" Long 18 4 234B10 |[Nylock Nut, M6
9A | 4 46499 | Spacer, 2.55" Long 19 | 2 44688 |Rubber Cap

10 | 2 43010 | Cotter Pin 20 | 8 43081 Washer




